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N41(40M)_CP- N41(40M)_CP-OFDM_16

OFDM_QPSK_Outer_Full_Mid_CH
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Center 2.5
[#Res BIW 430.00 kHz

Ref Lyl Offset

#Video BW 1.3000 MHz'

[Spectrum Anaiyzer 1
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KEYSIGHT It

Span B0 Mz
Sweep 1.00ms (1001 pts)

QAM_Outer_Full_Mid_CH

Ref Lyl Offset
Ref Vall

#Video BW 1.3000 MHZ'

Sweep 1.00ms

Ocoupied Bandwidth

N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
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N41(45M)_CP-
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. FG482618K

N41(45M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Adten: 40 ¢
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Ref Lyl Offset

Center 259299 GHz
[#Res BIW 470.00 kHz

#Video BW 1.3000 MHz' Span 90 MhHz|

Sweep 1.00ms (1001 pts)
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OFDM_QPSK_Outer_Full_Mid_CH
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[#Res BIW 620.00 kHz Sweep 1.00ms (1001 pis)|
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N41(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Adten: 40 ¢
?

up
= ign A
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N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 2.5830 GHz ) #Video BW 3.0000 MHz' Span 200 MHz c: LT #Video BW 3.0000 MHZ"
#Res BIW 1.0000 MHz Sweep 1.00 ms (1001 pts)| #Re

Span 200 MHz
Sweep 1.00 ms (1001 pts)

Transmit Freq Emor
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samanss. FCC RF Test Report Report No. : FG482618K

Conducted Spurious Emissions

NR SCS Bandwidth Freq ; .
Band (kH2) (MHz) Arfcn (MHz) Modulation RB Result Verdict
41 30 10 500202 2501.01 DFT-s-OFDM 1@0 see graph
BPSK
41 30 10 500202 20101 DFTSOFOM 1@0 see graph PASS
41 30 10 500202 25001 PFTSOROM 1@0 see graph PASS
DFT-s-OFDM
41 30 10 500202 2501.01 opSK 1@0 see graph
41 30 10 500202 2501.01 DFTéSF;g}E OM 1@0 see graph PASS
41 30 10 500202 2501.01 DFT(';;SEDM 1@0 see graph PASS
41 30 10 518598 259299 ~ DFT-S-OFDM 1@0 see graph
BPSK
41 30 10 518598 2592.99 DFT;;SE OM 1@0 see graph PASS
41 30 10 518598 250299  DFTSOFDM 1@0 see graph PASS
41 30 10 518598 259299 ~ DFT-S-OFDM 1@0 see graph
QPSK
41 30 10 518598 2592.99 DFT('?SF;‘S)E DM 1@0 see graph PASS
41 30 10 518598 2592.99 DFTC'?SF;gE DM 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM 1@0 see graph
BPSK
41 30 10 537000 2685.0 DFTE;SP'S?E DM 1@0 see graph PASS
41 30 10 537000 26850  DFTLSOFOM 1@0 see graph PASS
DFT-s-OFDM
41 30 10 537000 2685.0 oPSK 1@0 see graph
41 30 10 537000 2685.0 DFT;P'SE DM 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
41 30 50 504204 252102  DFT-SOFDM 1@0 see graph
BPSK
41 30 50 504204 252102 PFTSOFOM 1@0 see graph PASS
41 30 50 504204 2521.02 DFTB'SP'gf DM 1@0 see graph PASS
41 30 50 504204 252102  DFT-SOFDM 1@0 see graph
QPSK
41 30 50 504204 2521.02 DFT(';F;(S)EDM 1@0 see graph PASS
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samranas. FCC RF Test Report

Report No. : FG482618K

DFT-s-OFDM

41 30 50 504204 2521.02 opSK 1@0 see graph PASS
41 30 50 518598 250299  DFTSOFOM 1@0 see graph
41 30 50 518598 2592.99 DFTéf;SOE OM 1@0 see graph PASS
41 30 50 518598 2502099  DFTSOFOM 1@0 see graph PASS
41 30 50 518598 2592.99 DFT(;;SE DM 1@0 see graph
41 30 50 518598 2592.99 DFT(';;SEDM 1@0 see graph PASS
41 30 50 518598 2592.99 DFT;F;SE DM 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM 1@0 see graph

BPSK
41 30 50 532998 2664.99 DFTE;SP'SOE DM 1@0 see graph PASS
41 30 50 532908 266499  Dr1->OFOM 1@0 see graph PASS
41 30 50 532908 2664.99 DFT(';D'SEDM 1@0 see graph
41 30 50 532998 2664.99 DFTéSF;gE DM 1@0 see graph PASS
41 30 50 532908 2664.99 DFT('?SF;‘SDE DM 1@0 see graph PASS
41 30 100 509202 2546.01 DFTE;SP'SE OM 1@0 see graph
41 30 100 509202 254601 OFSOFOM 1@0 see graph PASS
41 30 100 509202 2546.01 DFTE;SP'S?E OM 1@0 see graph PASS
41 30 100 509202 2546.01 DFTéSF;gE OM 1@0 see graph
41 30 100 509202 2546.01 DFT(';F;SEDM 1@0 see graph PASS
41 30 100 509202 2546.01 DFT;P'gE OM 1@0 see graph PASS
41 30 100 518598 259209  DFTSOFOM 1@0 see graph
41 30 100 518598 2592.99 DFTE;SP'SO; OM 1@0 see graph PASS
41 30 100 518598 259299  PFTSOFOM 1@0 see graph PASS
41 30 100 518598 2592.99 DFT(;;(S)EDM 1@0 see graph
41 30 100 518598 2592.99 DFT(;;gE OM 1@0 see graph PASS
41 30 100 518598 2592.99 DFT(';;(S)EDM 1@0 see graph PASS
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samanss. FCC RF Test Report Report No. : FG482618K

41 30 100 528000 2640.0 DFT-s-OFDM 1@0 see graph
BPSK
41 30 100 528000 2640.0 DFTE';,‘;’E DM 1@0 see graph PASS
41 30 100 528000 2640.0 DFTéf;SOE OM 1@0 see graph PASS
41 30 100 528000 2640.0 DFT(;;SEDM 1@0 see graph
41 30 100 528000 2640.0 DFT(;;SEDM 1@0 see graph PASS
41 30 100 528000 2640.0 DFT(';;SEDM 1@0 see graph PASS
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N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left Low_CH

g Type Power (RMS) #fen 3063
g Hokd 100100
Trg Free Run

Video BW 3.0 MHz' Video BW 1.0 MHz*
0 pts)

Function Function Widih Funclion Ve e Tiae Sc Funclion Funclion Widh Funciion Ve
m i T T Z dEm
. 7
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N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Type Power (RMS) #fen 3063
g Hokd 100100
Trg Free Run

Video BW 3.0 MHz' Video BW 1.0 MHz*
0 pts)

Function Function Widih Funclion Ve e Tiae Sc Funclion Funclion Widh Funciion Ve
dEm

N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

[Spectrum Anaiyzer 1
Swept SA

KEYSIGHT It R
BT e ot

Ay Type: Powser wmg\
Ao Hokt 100100

Video BW 3.0 MHZ'

Video BW 3.0 MHE'

Function Function Widih Funclion Ve

Mode Trace Scale el Funclion Widh Funciion Ve
L T

N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH OFDM_QPSK_Edge_1RB_Left_High_CH

Ay Typs: Power msq_ g Type: Power (RMS
gk 100100 o o Aiiold 100100
Tg: Free Run ’ o ! Tii: Free Fun

Video BW 3.0 MHZ' ] Video BW 3.0 MHZ'

5 Marker Table

Function Width Fi \ Mode Trace Scake ¥ Function
L — f
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N41(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

g Typs: Power (RMS)
Au|Hokd: 100100
Trg Free Run

Video BW 3.0 MHz'

Function Function Widih Funclion Ve

N41(50M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Low_CH
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OFDM_BPSK_Edge_1RB_Left_Mid_CH
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Ao Hokt 100100
Tg: Free Run

Video BW 3.0 MHZ'

Function Function Width

[Spectrum Anaiyzer 1
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KEYSIGHT It R
BT e ot
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Video BW 3.0 MHE'
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N41(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH

g Type: Power (WS
Au|Hokd: 100100
Trg Free Run

Video BW 3.0 MHz'

Y Function Function Widih Funclion Ve
21,33 08m
A dim
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Video BW 3.0 MHZ'

Function Width Function Vaiue
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L T Z B
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Spectrum Anaiyzer 1
Swept SA
KEYSIGHT nout RF
BT o o v

Scale/Div 10 dB

Video BW 3.0 MHE'

Mode Trace Scale ¥ Funclion Funclion Widh Funciion Ve
L T 7 S5 dBm
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5 Marker Table v

Function Functian Widh Function Vaue

Mode Trace Scake Y
L — f 3 A dBm
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N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

g Typs: Power (RMS)
Au|Hokd: 100100
Trg Free Run

6 dBm)

Video BW 3.0 MHz'

Function Function Widih Funclion Ve
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dEm
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[Spectrum Anaiyzer 1
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BT e ot
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Ao Hokt 100100

Video BW 3.0 MHZ'

Function Function Widih Funclion Ve
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OFDM_BPSK_Edge_1RB_Left_Mid_CH

Ay Type: Powser mg\_
Ao Hokt 100100
Tg: Free Run

Video BW 3.0 MHZ'

Function Width

Video BW 3.0 MHE'

Mode Trace Scale el Funclion Widh Funciion Ve
L T
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Video BW 3.0 MHZ'

Function
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N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH

g Type: Power (WS
Au|Hokd: 100100
Trg Free Run

Video BW 3.0 MHz'

Y Function Function Widih Funclion Ve
21,19 08m
B
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Conducted Band Edge

NR SCS Bandwidth Freq

Band (kH2) (MHz) Arfcn (MHz) Modulation RB Result Verdict
41 30 10 500202 2501.01 DFTéf;SOE OM 1@0 see graph PASS
41 30 10 500202 2501.01 DFTéSP'gE OM 1@0 see graph PASS
41 30 10 500202 20101 DFTSOFOM 24@0 see graph PASS
41 30 10 500202 2501.01 DFT(;;SE DM 24@0 see graph PASS
41 30 10 537000 2685.0 DFT;;SE OM 1@23 see graph PASS
41 30 10 537000 2685.0 DFT(';;SEDM 1@23 see graph PASS
41 30 10 537000 2685.0 DFTE;SP'SOE DM 24@0 see graph PASS
41 30 10 537000 2685.0 DFT;F;SE DM 24@0 see graph PASS
41 30 50 504204 252102 PFISOFOM 1@0 see graph PASS
41 30 50 504204 2521.02 DFT(';;SEDM 1@0 see graph PASS
41 30 50 504204 2521.02 DFTEfP'gf DM 128@0 see graph PASS
41 30 50 504204 2521.02 DFTC';gE OM 128@0 see graph PASS
41 30 50 532908 266499  OrSOFOM @13 see graph PASS
41 30 50 532908 2664.99 DFT('?SF;‘SDE DM 1@132 see graph PASS
41 30 50 532998 2664.99 DFTE;SP'SE OM 128@0 see graph PASS
41 30 50 532998 2664.99 DFTéSF;gE OM 128@0 see graph PASS
41 30 100 509202 254601 OFSOFOM 1@0 see graph PASS
41 30 100 509202 2546.01 DFT(;;(S)EDM 1@0 see graph PASS
4 30 100 509202 2546.01 DFTE;SP'SOE OM 270@0 see graph PASS
41 30 100 509202 2546.01 DFT;P'gE OM 270@0 see graph PASS
41 30 100 528000 26400  PFESOFOM 1 @a7 see graph PASS
41 30 100 528000 2640.0 DFT(;;(S)EDM 1@272 see graph PASS
41 30 100 528000 2640.0 DFTE;SP'SO; PM  270@0 see graph PASS
41 30 100 528000 2640.0 DFT;P'SE PM  270@0 see graph PASS
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